
100306 - 2000W PORTABLE INVERTER GENERATOR SPECIFICATIONS

25

Parts Diagram

61

57

17

5859

5
3

5
0

5
1

4
9

62
63

64

65
66

62

31

32

1

33
35

31

5
6

7
8

71

77

69

72
74

75

78
79

70

76

10

1
6

18
19

20
21

16
22

23
24

16

30

29

2
8

5
4

5
6

25
26

383940

4847464544

4142

1

2

13

15

1
4

12

3

9

36

37

43

5
2

60

16

5
5

4

11

34

67
68

81

73

27

80
7
3



100306 - 2000W PORTABLE INVERTER GENERATOR SPECIFICATIONS

26

# Part Number Description Qty.
1 1.818.0514.3 Screw M5 × 14, Green 14

2 62.200200.00 Cover, Left, black 1

3 62.214000.00
Indicator Light 
Assembly, Fuel Tank

1

4 62.401 Engine, 80 cc 1

5 2.03.061 Circlip 2

6 62.214000.01
Indicator Light 
Assembly, Control 
Panel

1

7 62.200300.00 Cover, Right, black 1

8 88.126000.00 Ignition Assembly 1

9 1.818.0414.3 Screw M4 × 14 2

10 1.6177.1.04.1
Lock Nut M4, Flange, 
Green

6

11 100306.21
Control Panel 
Assembly

1

12 62.200101.00.48 Front Cover, Yellow 1

13 1.5789.0615.3 Flange Bolt M6 × 15 4

14 62.200106.00 Protection Strip 1

15 62.061200.00 Guide Plate, Rope 1

16 1.823.0412.3 Screw M4 × 12 9

17 62.139002.00 Cover, Rotary Knob 1

18 62.139001.00 Rotary Knob 1

19 62.139008.00
Ball Bearing, Rotary 
Knob

1

20 62.139004.00 Fixed Plate 1

21 5.1050.008 Microswitch 1

22 62.139007.00 Spring, Steel Ball 1

23 62.070400.00 Fuel Valve 1

24 62.139006.00 Pressure Plate 1

25 2.06.016 Clamp, Ø8.7 ×  b8 2

26 62.070011.00
Pipe, Fuel Valve to 
Carburator

1

27 2.06.007 Clamp, Ø8 ×  b6 1

28 2.02.036 Thin Hexnut M16 × 1.5 1

29 62.130200.00 Pull Choke Assembly 1

30 62.130201.00 Spring, Pull Choke 1

31 62.200401.00.48
Supporter, Rear Cover, 
Yellow

1

32 81.200102.00 Rotundity Jacket 3

33 62.200402.00.48
Protector, Rear Cover, 
Yellow

1

34 1.896.05 Split Washer Ø5 1

35 62.200410.00
Rotary Knob, Protector, 
Rear Cover

1

# Part Number Description Qty.
36 1.819.0414.3 Sunk Screw M4 × 14 4

37 62.210017.00 Multifunction Display 1

38 88.070011.01 Pipe 1

39 111.070300.01 Fuel Filter, Wire Mesh 1

40 2.06.018 Clamp, Ø10.5 ×  b8 1

41 122.070036.00 Seal Ring 1

42 62.070035.00 Fuel Level Sensor 1

43 1.819.0516.2 Sunk Screw M5 × 16 5

44 62.070100.00 Fuel Tank Cap 1

45 62.070300.00 Fuel Filter 1

46 62.200502.00 Spillway, Fuel Tank 1

47 82.080009.00 Mustache clip 1

48 62.071000.00 Fuel Tank, 4.2L, Black 1

49 2.02.010 Cage Nut M5 10

50 81.200603.00 Mount, End Cover 1

51 81.200602.00
Mounting Rubber, End 
Cover 

1

52 1.5789.0615 Flange Bolt M6 × 15 5

53 81.200605.00 Motor Mount 4

54 2.05.050 Clamp, Wire, 100 1

55 1.6177.1.06.3
Lock Nut M6, Flange, 
Green

4

56 2.02.013 Cage Nut M6 4

57 1.5789.0620 Flange Bolt M6 × 20 4

58 62.200604.00
Mounting Rubber, Base 
Setting

4

59 62.200601.00
Base Setting 
Component

1

60 1.845.2913
Tapping Screw  
ST2.9 × 13

2

61 5.1800.003 Rectifier 1

62 1.5789.0612 Flange Bolt M6 × 12 5

63 62.070009.00 Supportor, Fuel Tank 1

64 81.220001.00 Protector, Control Unit 2

65 62.221000.00
Control Unit, 1600W / 
120V / 60HZ

1

66 81.220003.00
Pressure Plate,  
Control Unit

2

67 62.220006.00
Air Shroud,  
Control Unit

1

68 1.9074.1.0408 Screw M4×8 3

69 5.1200.308
8Amp Circuit Breaker, 
Push Button

1

70 5.1120.010
Receptacle 5-20R, 
Duplex

1

Parts List



100306 - 2000W PORTABLE INVERTER GENERATOR SPECIFICATIONS

27

# Part Number Description Qty.
71 5.1110.005 Receptacle, DC12V 1

72 1.5783.0516.3 Bolt M5 × 16, Green 1

73 1.862.05
Lock Washer Ø5, 
Toothed 

2

74 1.97.1.05.3 Washer, Ø5, Green 1

75 1.6170.05.3 Nut M5, Green 2

76 62.01.1.2 Control Panel 1

77 5.1210.920
20Amp Circuit Breaker, 
Push Button, CSA

1

78 83.210001.00.1 Connect Port, Black 1

79 83.210001.00.3 Connect Port, Red 1

80 1.16674.0510 Flange Bolt M5 x 10 1

81 9.1700.008 Plug, USB 5V/2.4A 1



100306 - 2000W PORTABLE INVERTER GENERATOR SPECIFICATIONS

28

Engine Parts Diagram

2

3

4

5

8

6

9

10

1
1

12

96

95

93

92

90

88

86

14

84

83
82

91

89

85

17

16

23
24

22

25
26

15

14
20

21

6
13

19
18

74

75

76

77

78

79

28

29

30

2
7

31

32

33

2

34

35
3
6

3
5

80

52

25

53

54

55

56

5
7

5
8

6
0

6
1

6
3

6
4

6
5

6
6

72

71

70

6
2

5
9

4
2

4
8

1
4

4
9

4
7

5
0

5
1

4
3

4
4

4
5

4
6

4
1

4
0

3
9

38
37

6
7

6
8

6
9

4
6

64

8114

97 98 99 10
0

10
1

10
2

10
3

10
4

10
5

10
6

10
7

10
841

73

87

94

1

7



100306 - 2000W PORTABLE INVERTER GENERATOR SPECIFICATIONS

29

# Part Number Description Qty.

1 62.190006.00
Rubber Sleeve,  
End Cover

1

2 1.5789.0512 Flange Bolt M5 × 12 4

3 62.190002.01 Cover, End Housing 1

4 1.16674.0620 Flange Bolt M6 × 20 4

5 62.190002.00 End Housing, Motor 1

6 1.16674.0612 Flange Bolt M6 × 12 5

7 24.091008.01 End Cap 1

8 62.190001.00 Cooling Fan, Rotor 1

9 2.02.018 Nut M12 × 1.25 2

10 62.191100.00 Rotor Component 1

11 1.5789.0635 Flange Bolt M6 × 35 2

12 62.191200.03 Stator Component 1

13 81.122000.00 Trigger Assembly 1

14 1.5789.0620 Flange Bolt M6 × 20 12

15 81.030007.00 Cover, Crankcase 1

16 81.030006.00 Plate, Coil 1

17 1.5789.0608 Flange Bolt M6 × 8 1

18 81.127000.00 Oil Level Sensor 1

19 1.5789.0612 Flange Bolt M6 × 12 2

20 81.031000.00 Oil Dipstick Assembly 1

21 81.030035.00 Oil Nipple 1

22 81.030013.00
Seal Strip 1,  
Crankcase Cover 

1

23 81.030013.01
Seal Strip 2, 
Crankcase Cover 

1

24 81.040100.00 Camshaft 1

25 2.04.002 Dowel Pin Ø8 × 14 4

26 81.030008.00
Gasket,  
Crankcase Cover

1

27 2.14.013
Woodruff Key  
3 × 5 × 13

2

28 1.276.6204 Bearing 6204 2

29 81.050100.00  Crankshaft 1

30 2.11.019
Oil Seal  
Ø20 × Ø35 × 5

2

31 81.030100.00 Crankcase 1

32 81.080001.00 Cooling Fan 1

33 81.060001.00 Pulley, Starter 1

34 62.080100.00 Fan Cover 1

35 1.5789.0615 Flange Bolt M6 × 15 8

36 62.061000.00 Recoil Assembly 1

37 2.01.026 Stud Bolt M6 × 88 2

38 81.130002.00 Gasket, Insulator 1

# Part Number Description Qty.
39 81.130001.00 Insulator, Carburetor 1

40 81.130003.00 Gasket, Carburetor 1

41 62.130000.00 Carburetor Assembly 1

42 81.130004.00 Gasket, Air Cleaner 1

43 81.090004.00 Pipe, Air Cleaner 1

44 81.090003.00 Joint, Breather Pipe 1

45 81.090005.00
Pressure Plate,  
Air Filter Tube

1

46 1.6177.1.06.3 Flange Lock Nut M6 6

47 2.02.013 Cage Nut M6 1

48 81.091100.00 Base, Air Cleaner 1

49 81.091003.00 Element, Air Cleaner 1

50 81.091200.00 Cover, Air Cleaner 1

51 2.08.053 Bolt M6 × 20 1

52 81.030009.00 Gasket, Cylinder Head 1

53 81.010100.00 Cylinder Head 1

54 1.5789.0650 Flange Bolt M6 × 50 4

55 81.040013.00 Lifter, Valve 2

56 81.040005.00 Push Rod 2

57 81.040002.00 Valve, Intake 1

58 83.040003.01 Spring, Valve 2

59 81.040017.00 Oil Seal, Valve 1

60 83.040014.01 Valve Collet 2

61 81.040016.00 Shaft, Rocker Arm 1

62 81.040012.00
Screw,  
Valve Adjustment

2

63 62.020002.00
Gasket,  
Cylinder Head Cover

1

64 2.01.027 Stud Bolt M6 × 27 6

65 62.080200.00 Air Shroud, Cylinder 1

66 62.021000.00 Cover, Cylinder Head 1

67 2.06.010 Clamp, Ø10.5 × Ø1 2

68 81.020001.00 Breather Tube 1

69 2.15.005 Spark Plug E6RTC 1

70 2.02.009 Nut M5 × 0.5, Lock 2

71 81.040009.00
Rocker Arm,  
Intake Valve 

2

72 83.040001.01 Retainer, Valve Spring 2

73 81.040006.00 Valve, Exhaust 1

74 81.050200.00
Connecting Rod 
Assembly

1

75 81.050005.00  Piston 1

76 81.050303.00 Ring Assembly, Oil 1

77 81.050302.00 Piston Ring, Second 1

Engine Parts List



100306 - 2000W PORTABLE INVERTER GENERATOR SPECIFICATIONS

30

# Part Number Description Qty.
78 81.050301.00 Piston Ring, First 1

79 81.050003.00  Wrist Pin, Piston 1

80 2.09.007 Circlip Ø13.5 × Ø1 2

81 81.123000.01 Ignition Coil    1

82 81.080003.00 Air Duct 1

83 81.081001.00 Muffler Protector Seal 1

84 62.081100.00 End Shield, Muffler 1

85 81.081003.00 Fastening Insert Piece 1

86 81.100001.00 Gasket, Exhaust Pipe 1

87 81.081002.00 Rubber Seal Sleeve 1

88 62.101100.00 Muffler Assembly 1

89 1.6175.06.3 Nut M6 2

90 81.101300.00 Spark Arrester 1

91 2.06.011 Clamp, Ø25 × b10 1

92 81.101501.00 Cap, Spark Arrester 1

93 62.081200.00 Middle Shield, Muffler 1

94 1.70.0616
Inside Hexagonal Bolt 
M6X16

1

95 1.845.4817
Tapping Screw  
ST4.8 × 17

4

96 62.081300.00
Terminal Shield, 
Muffler

1

97 1.818.0306.1 Screw M3 × 6 2

98 62.132200.00 Stepper Motor 1

99 1.9074.1.0408 Screw M4 × 8 2

100 81.132100.00 Stepper Motor Base 1

101 1.9074.4.0535 Screw M5 × 35 2

102 62.130005.00
Support,  
Stepper Motor

1

103 81.130010.00 Spring, Connecter 1

104 81.130008.00
Connecter, Choke 
Valve Axis

1

105 81.131000.00 Carburetor 1

106 1.9074.3.0510 Screw M5 × 10 1

107 62.130007.00
Pressure Plate, Choke 
Control Line

1

108 81.130006.00 Brace, Support Plate 2



100306 - 2000W PORTABLE INVERTER GENERATOR SPECIFICATIONS

31

Wiring Diagram

'&
�&

2,
/

'&
�
',

2'
(

B�
�

'&
12

9
&,

5&
8
,7

�%
5(

$.
(5

<

&2
17
52
/�
81
,7

32
57

),
5(

($
57

+�
7(

50
,1

$/

3$
5$

//
(/

7(
50

,1
$/

2,
/�

/(
9(

/�
6:

67
(3

3
,1

*�
0
27

2
5

6
3$

5.
,1

*�
3/

8*
75

,*
*(

5

52
7$

5<
�'

,$
/

/ :*% < 5

<
(
/
/2
:

%
/
$
&.

%
/
8(

*
5
(
(1

5
('

:
+
,
7(

%
U

:
+
,
7
(
�
%
/
8
(

*
5
(
(
1
�
<
(/
/2
:

:
+
,
7
(
�
*
5(
(1

%
5
2
:1

%
/
$
&
.
�
�
:+
,7
(

%
�: :
�/

*
�<:
�*

*(
1(
5$

72
5

(
1
*
,
1
(

,*
1,

7,
2
1�

&2
,
/

5�
20

5

$&
�
&2

,/

68
%
�&

2,
/

2
<

/
&

*
�</

5 5 5 < <

5 :

7&
,�

81
,7

5
5

%

*�
<

*�
<

*�
<

&
&
$
5
1
$
7
,
2
1

$
$
0
(
7
+
<6
7

2
2
5
$
1*
(

2
8
7
3
8
7
�
3
$
1
(
/

&21752/�3$1(/

�&
,5

&8
,7

�%
5(

$.
(5

� 2
0$

:

:

5

C
8$

1
1
1
2
1
3
1
4
1
5
1
6

*$
6�

/(
9(

/�
6:

1 2 3 4 5 6

1

8
6

5

7
1
0

1
2

3
49

2
3

4
5

6
7

8
9

1
0

32
31

1
7

9 10

5 6
8

2

3 4

11

1
4

1
2

1
5

1
3

1
6

1
2

3
4

5
6

7
8

9
1
0

)/
22

'/
,*

+7

',
63

/$
<�

3$
1(

/

1
2

� �
12

/
2

$
%

:
�/

*
�<

<

*
�<

:
�/

:
*
�<

<
2

*
*

*
�<

/
&

%
:

*
�<

*
�<

:

*
�</&%:

* *

5
5

* *

/ &

% :

*�
<

%
*�
<

:�
/

:
*�
<

<
2

$

:�
/

*�
<

*�
<

*�
<

1 2 3

6 5 4

: * &

< *
�
<

/

1 2

3 4

: /

< &

1
2

3
4

%

< <

*
:�
/

%

*�
<

/

*�
<



100306 - 2000W PORTABLE INVERTER GENERATOR TROUBLESHOOTING

32

TROUBLESHOOTING

Problem Cause Solution

Generator will not start.

No fuel. Add fuel.

Faulty spark plug. Replace spark plug.

Unit loaded during start up. Remove load from unit.

Low oil level.
Fill crankcase to the proper level.

Place generator on a flat, level surface.

Generator will not start;

Generator starts but runs roughly.

Choke in the wrong position. Adjust choke.

Spark plug wire loose. Attach wire to spark plug.

Generator shuts down during operation.

Out of fuel. Fill fuel tank.

Low oil level.
Fill crankcase to the proper level. Place 
generator on a flat, level surface.

Overload condition Remove load, press reset button

Overheat condition Let generator cool down

Generator cannot supply enough power 
or overheating.

Generator is overloaded.
Review load and adjust. See “Connecting 
Electrical Loads.”

Insufficient ventilation.
Check for air restriction. Move to a well 
ventilated area.

No AC output.

Cable not properly connected. Check all connections.

Connected device is defective. Replace defective device.

Circuit breaker is open. Reset circuit breaker

Loose wiring. Inspect and tighten wiring connections.

Other. Contact the help line.

Generator gallops. Engine governor defective. Contact the help line.

Repeated circuit breaker tripping.
Overload.

Review load and adjust. See "Connecting 
Electrical Loads."

Faulty cords or device.
Check for damaged, bare or frayed wires. 
Replace defective device.

For further technical support:

Technical Support Team 
Mon-Fri 8:30 AM-5:00 PM (PST/PDT) 
Toll Free 1-877-338-0999 
support@championpowerequipment.com


